@ LOTUS

mm  Www.lotusstoves.com

Mira 7M




@ LOTUS

ama  WWW.lotusstoves.com

Pos | Number Description Qty
1 18013 Ash drawer welded | 1
2 10-160 Upright tray 1
3 P-110006 | Rope seal 1




@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Number | Description Qty
1 18-0080 | Hinge pin for wood door 1
2 18-0062 | Hinge top wood door 1
3 B-360510 | Button head screw M5 x 10 2
4 18054 Welded wood door 1
5 B-360512 | Buttonhead screw M5 x 12 ISO7380 2
6 B-010005 | Washer 5 mm DIN125A 2
7 10-550 Hinge pin 1
8 18-0063 | Hinge bottom wood door 1
9 8-514 Magnet 1
10 B-300408 | Hex socket countersunk head screw M4x8 DIN7991 | 1
| —
Lo== ©,
|
‘\/"t
<



@ LOTUS

ama  WWW.lotusstoves.com

Pos.

Number

Description

Qty

5-526

Hinge pin

10-206

Hinge

B-360510

Button head screw M5 x 10

0-552

Spring

735-518

Spring holder in hinge

B-330412

Socket set screw M4x12 DIN913 H45

B-330405

Socket set screw M4 x 5 DIN913

B-330504

Socket set screw M5 x 4 DIN913

| |IN|Ioc|g|B|wIN|—~

10-322

Hinge rod

B-500001

Ball

5-553

Hinge pin bottom

540

Bracket welded

B-360508

Button head screw M5 x 8

NG I \CY) PN IRy Iy DERGY IR I O =S N NG I NCY) N




@ LOTUS

www. lotusstoves.com

Pos.| Number | Description Qty
1 18003 Welded door 1
2 18005 Assembled handle 1
3 18-0022 Cover to handle 1
4 18-0043 Close shaft up 1
5 18-0044 Close shaft down 1
6 01-336 Washer for handle 1
7 Fje-041108 | Disc spring 1
8 133 Turning bracket for handle. welded 1
9 5-346 Lock ring 1
10 B-320520 | Socket head cap screw M5 x 20 DIN912 1
1 10-178 Cover plate back frame 1
12 B-300508 | Hex socket countersunk head screw M5x8 DIN7991 8.8 | 1
13 P-110006 | Gasket @6 2
14 10-402 Glass front 1
15 735-224 Glas holder side panel 2
16 B-2100005 | Nut M5 DIN 934 8.8 2
17 10-412 Back frame casted 1
18 B-300820 | Hex socket countersunk head screw M8x20 DIN 7991 6
19 P-100014 | Rope seal 1
20 B-330405 | Socket set screw M4 x 5 DIN913 1

;
!




@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Number| Description Qty
1 10-044 | Smoke deflector 1
2 5-404 Grate 1
3 5-408 Frame for grate 1
4 18-0068 | Shake grate 1
5 18-0046 | Damper handle short 1
6 10-298 | Heat reflector plate to boost | 1

)]
(



@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Number| Description Qty
1 18035 Sidepanel cpl with dowels 4
2 B-020006 | Plain washer 6 mm DIN9021 | 4
3 B-370616 | Hex cap screw M6x16 DIN933| 4
4 B-100650 | Pin @6x50 4
5 86-0047 | Weight stone left 3
6 86-0046 | Weight stone right 3
7 18-0055 | Top plate stone 1
8 18-0095 | Topgrate for convection 1




@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Numbef Description Qty
1 10-430 | Insulation deflector plate | 1
2 10-416 | Insulation back right 1
3 10-426 | Insulation under chanal | 1
4 10-438 | Insulation at door 2
5 10-436v | Insulation left 1
6 10-422 | Insulation left side 1
7 10-420 [ Insulation right side 1
8 10-436h | Insulation side right 1
9 10-425 | Insulation buttom 1
10 10-424 | Insulation buttom 1
11 10-428 | Insulation front 1

@




@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Number | Description Qty
1 5510 Tube for air damper 1
2 8244 Welded air damper 1
3 78-312 Bushing 1
4 B-320520 | Socket head cap screw M5 x 20 DIN912 | 1
5 18-0046 Damper handle short 1
6 B-010010 | Washer 10 mm DIN125A 1
7 Fie-701322 | Spring 1
8 B-020006 | Plain washer 6 mm DIN9021 1
9 B-360512 | Buttonhead screw M5 x 12 1ISO7380 1
10 B-320510 | Socket head cap screw M5 x 10 DIN912 | 1

@/%

==

\ih%%s-

| §
r

ﬂ

—% @b



@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Number | Description Qty
1 10-562 Gasket 1
2 18-0039 | Tertiary air passage 1
3 B-360606 | Button head screw M6x6 1ISO7380 | 4




@ LOTUS

ama  WWW.lotusstoves.com

Pos.| Number

Description

18086

Upper door cpl

B-370625

Hex cap screw M6x25 DIN933

B-020006

Plain washer 6 mm DIN9021

B-200006

Hex jam nut M6 DIN439B

gl |lwiNd—

82-312

-hoooo-h—\c

Bushing

j




